KOBELCO

CBUWOAETEJIBCTBO O NPOBEAEHUMU MHCTMTEKLUNMN

INSPECTION CERTIFICATE CBUIETENBCTBO No.
JAKASYMK  LLC PLB ., CERTIFICATE No. 420180534
PURCHASER 1OKPBITBIA SNEKTPOL IATA BHAAYH  06.08. 2018
PO NO:WB927608 COVERED ELECTRODE DATE OF ISSUE  Aug. 06 2018
TOPTOBAR MAPKA WIMEPEHHA (mm) 3ABONCKOf HOMEP PHMEHHMBIA CTAHAAPT K KNACCHOMKALYS
TRADE DESIGNATION | DIMENS 1ON (mm) MFG. No. APPLICABLE SPECIFICATION AND CLASSIFICATION
T . No.
LB—52 U 3. 2 D126636 7 AWS A5. 1 E7016
XUMUYECKUA COCTAB (96) Bcoorsercraun ¢ EN10204 Tun 3. 1. CHEMICAL COMPOSITI{;N (%) AC&ORD]NG T0 EN10204 %Y_.ﬁPE 3.1 ‘ | .ﬁ
IEMEHTH  ELEMENTS | G 3 Mn p S | G | Ni [ cr Mo v Nb I B
HATTIABNERHLA METATD | 0. 07 0.55 | 1.08 0.009 | 0.003 0. 02 0.01 0.03 <0. 01 0.01 <0. 01 1.13
DEPOSITED METAL | | |
INEMEHTH  ELEMENTS | l 1B=Mn+Ni+Cr+Mo+V

—y l

I_ ’ e = |
MEXAHUYECKHE CBOHCTBA B coorserctann ¢ EN10204 Tun 3. 1 MECHANICAL PROPERTY ACCORDING TO EN10204 TYPE 3.1

e e TIESIES———— _——-ﬁ———*

HCNBITAHHE HANNABNERHOTO METANNA HA PA3PHS TENSILE TEST OF DEPOSITED METAL | ONPEAENEHME YLAPHOA BASKOCTH HANNABNEHHOTO METANAA  IMPACT TEST OF DEPOSITED METAL -

PEJEN TEKYYECTH '”ﬁﬂﬂﬁ%ﬁﬁﬂ“ﬁ}nyg“ PASPLIBHAR MPOYHOCTL  [BLTATHBAHNE! TEMNEPATYPA NOTNOWEHHAS QHEPTUA
YIELD POINT 0. 2% TENSILE STRENGTH | ELONGATION | TECTHPOBAHHKA | IMPACT VALUE )
VIELD STRENGTH AT TEST TEMP CPEJHEE AVG. | OTAENbHYE EACH
0. 2% OFFSET | - A . A |
. MPa 454 NP3 552  MPa 35 % ~40 °C 101 J/cm’ 104 89 113 J/cm’ =
YCNOBHA CBAPKH WELDING CONDITIONS TEPMOOEPAGOTKA MOCAE CBAPKH
THT CBAPOYHOTO TOKA SAUMTHbIM T A3 | POST WELD HEAT TREATMENT
TYPE OF CURRENT DCEP | SHIELDING GAS - }
CHITA CBAPOYHOT O TOKA - |
AMPERAGE 120 A . |
| q - o R = §
HAMPAXEHUE CBAPOYHOH AYIH
ARC VOLTAGE 22 V |

HACTOAWKM YAOCTOBEPAETCA, YTO YKASAKHLIE BBIIE PE3YALTATH UCTHTAHU

IPUBEAEHL MPABHALHO # TOYHO W YTO YKASAHHYA CBAPOYHNA MATEPHAS NOAPAINENEHWUE CBAPOYHLIX MATEPUANOB 3ABOJ CAMAO3E |
OTBEYAET BCEM TPEBOBAHMAM NPUMEHUMbIX CTAHAAPTOB. KOBE STEEL, LTD. WELDING BUSINESS SAIJO PLANT

WE HEREBY CERTIFY THAT THE ABOVE TEST RESULTS ARE CORRECT AND

ACCURATE AND THAT THE WELDING MATERIAL IDENTIFIED HEREIN MEETS ] 3 b L '
ALL REQUIREMENTS OF THE APPLICABLE SPECIFICATION - _MABHbIW MIHCNEKTOP CHIEF INSPECTOR P e »
201808061925372506171808019104R237 MPUMEYAHWE: BO BCEX CNOBAX 3A HCKNIOYEHUEM ENWHAL WIMEPEHHA, A TAKKE COOTBETCTBYIOWMX TEXHAYECKUX TPEBOBAHUNA U KNACCHOUKALWH, HCNONbIOBAHK SATNABHLE BYKBH.

REMARKS : CAPITAL LETTERS ARE USED EXCEPT FOR UNIT, APPLICABLE SPECIFICATION / CLASSIFICATION AND ELEMENTS.



